
Winch Solutions Ltd 
12-Strand Synthetic Rope Breaking Strength Test Report

_____________________________________________________________________________ 

Approval:       Review:         The operator: Sihai Li       Date:2016-02-24 

The Operator:   Test date:2016-02-24 10:20:00  

Diameter:11mm  Material:UHMWPE    

Customer:     Temperature: 20 ℃ 

PIN: 58611001 

  Remark： 

Diameter The maximum force (Fm) Tensile strength(Rm)

Unit mm N MPa 

Samp1e 1 11 130595.906 1384.235 

Sample 2 11 128825.914 1363.465 

sample 3 11 134325.615 1405.520 

Maximum 11.000 134325.615 1405.520 

Minimum 11.000 128825.914 1363.465 

Average 11.000 131249.150 1384.410 


